



Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1		72608	MANIFOLD-Intake	1		
2	10	811574	SCREW (3/8-16 x 1-3/4")	10		
2	10	32132	SCREW (3/8-16 x 1-3/4")	4		
3	54	64628	LIFTING EYE	2		
4	10	34354	SCREW (3/8-16 x 1-1/2")	2		
4	10	35870	SCREW (3/8-16 x 2")	2		
5	12	45175	WASHER	4		
6	27	805722A	GASKET SET	1		6
7	22	75983	PLUG	4		
8	22	806242	CONNECTOR	1		
9	32	805987	HOSE	1		
10	54	815504412	CLAMP	2		
11		811573	PUMP ASSEMBLY-Water	1		
12	27	49110	GASKET	2		6
13	10	811574	SCREW (3/8-16 x 1-3/4")	4		
14		19692T	PULLEY	1		
15	10	47277	SCREW (5/16-24 x 3/4")	4		
16	13	39107	LOCKWASHER (5/16")	4		
17		67858	DAMPER-Torsional	1	SERIAL 0C849992-72564617	
17		811556	DAMPER-Torsional	1	SERIAL 0D725647-0F213244	
18		90081T	PULLEY	1		
19	10	14758	SCREW	1	SERIAL 0C849992-0D725646	
19	10	811559	SCREW	1	SERIAL 0D725647-0F213244	
20	13	14759	LOCKWASHER	1		
21	12	49103	WASHER	1		
22	10	35870	SCREW (3/8-16 x 2")	3		
23	13	35048	LOCKWASHER (3/8")	3		
24	57	816034	V BELT	1		
25	12	34714	WASHER	3		
26		66215	COVER ASSEMBLY	1	SERIAL 0C849992-0D725646	
26		811570	COVER ASSEMBLY	1	SERIAL 0C849992-0D725646	
27	26	821947	SEAL-Oil	1		6
28	27	54529	GASKET	1	SERIAL 0C849992-0D725646	6
28	27	811572	GASKET	1	SERIAL 0D725647-0F213244	6
29	10	35366	BOLT (7/16")	10		
30		59966	POINTER-Timing	1		